
STATE OF INDIANA 

INDIANA UTILITY REGULATORY COMMISSION 

PETITION OF JACKSON COUNTY WATER 
AUTHORITY FOR AUTHORITY TO ISSUE 
LONG-TERM DEBT AND ADJUST ITS 
RATES AND CHARGES 

CAUSE NO. 

PREFILED DIRECT TESTIMONY AND EXHIBITS 
OF LORI A. YOUNG, P.E. 

Direct Testimony of Lori A. Young, P.E. 

Preliminary Engineering Report 

DWSRF's Project Priority List 

Petitioner's Exhibit 4 

Petitioner's Exhibit 5 

Petitioner's Exhibit 6 

Respectfully submitted, 

hristop Ja lak, Atty. No. 18499-49 
acob T. Antrim, Atty. No. 36762-49 

BOSE MCKINNEY & EVANS LLP 
111 Monument Circle, Suite 2700 
Indianapolis, IN 46204 
(317) 684-5000 
(317) 684-5173 FAX 
cianakfcr 
Counsel for Petitioner, Jackson County 
[...]
interim HALs for those two PFAS. In order to both protect public health and avoid violations for 
exceeding regulatory limits, the existing treatment train must be modified to incorporate PFAS 
removal. 

Section 1.1.2 Treatment in Chapter 1 summarized the existing treatment train and design capacity of 
the JCWU Water Treatment Plant (WTP). The existing WTP includes three (3) 777-gpm (1.12 MGD) 
mixed media multicell pressure filters. The WTP can treat approximately 2.24 MGD with one filter 
out of service or 3.4 MGD with all three filters in operation. The proposed treatment train must be 
designed to accommodate projected 20-year demand, while also incorporating PFAS removal. The 
proposed treatment plant must be designed for projected demand, existing treatment objectives, 
and PFAS removal, while simultaneously minimizing operational complexity. 

2.3.2 DISTRIBUTION SYSTEM - BOOSTER STATIONS 
The existing booster stations, summarized by Table 1.1.4 Existing Booster Stations in Chapter 1, 
have been well maintained and provide sufficient additional pressure when and where needed. 
JCWU has identified needs among the booster stations in the system. Section 3.2 Distribution System 
- Booster Station Alternatives in Chapter 3 further describes those booster stations with pressing 
needs and how JCWU proposes to solve those needs. 

The two existing below-grade booster stations, Lubker and Gorbetts Chapel, need to be replaced 
with above-ground versions. Additionally, JCWU needs to add a generator for the Gorbetts Chapel 
booster station. The Gorbetts Chapel replacement will need to be relocated to accommodate the 
required above-ground footprint. 

Two additional booster stations — Kentucky Avenue and Persimmon Lake- require upgrades, but 
not replacement. Both booster stations have pumps and ancillary equipment that are in good 
condition. Each of these booster stations require a dedicated generator with automatic transfer 
switch (ATS) for operational reliability during storm events and other conditions that may result in 

A k CURRY & ASSOCIATES, INC,

r,J•.-,,;L Chapter 2 - 4 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

power outages. Additionally, the Kentucky Avenue booster station requires a security upgrade in 

the form of a camera and SCADA system upgrade to allow real-time monitoring of the camera feed. 

2.3.3 DISTRIBUTION SYSTEM - WATER STORAGE 
The existing water storage tanks are well maintained and provide sufficient effective storage, 

distributed throughout the system. Projected 20-year average daily demand, presented in Table 

2.2.1 20-year Capacity Needs, will exceed this volume. 2023 volumes of pumped and purchased 

water - 1,422,171 GPD average- and average daily consumption - 1,134,405 GPD average- are well 

below available storage volume. JCWU is beginning to plan for a future increase in storage volume. 

One significant immediate water storage infrastructure need has been identified by JCWU: tank 

mixers. None of the eight existing tanks currently include tank mixers. Table 1.1.3 Existing Storage 

Tanks in Chapter 1 summarizes the existing storage tanks. Tank mixers could be particularly 

valuable for the five standpipes and the flat-bottom Vallonia Tank. Tank mixing is relatively new as 

a standard technology but has become standard for new standpipes and preferred for elevated 

storage tanks. Tank mixing inhibits thermal stratification and promotes uniform water age 

throughout the storage volume. Tank mixing thereby ensures a uniform chlorine residual, 

minimizes the potential for high trihalomethane (TTHM) levels, and prevents the development of 

ice shards that could potentially scratch interior paint. 

2.3.4 DISTRIBUTION SYSTEM - WATER MAINS AND SERVICE 
LINES 
Section 1.1.4 Distribution System in Chapter 1 summarized the condition of the existing distribution 

system. The distribution system has been well maintained by JCWU, and many water mains and 

service lines have already been replaced. JCWU's distribution system included many lead service 

lines (LSLs) prior to the 2020 PER, which focused on the distribution system. JCWU completed the 

resulting Brownstown Water Main and Lead Service Line Replacement Project in January 2024, 

replacing all active LSLs. Table 2.4.1 Service Line Information below summarizes the absence of LSLs 

among remaining active service lines. Service lines in the system do not represent a source of 

significant need. However, there remain critical water mains that are either dead ends or the source 

of frequent leaks that require emergency maintenance by JCWU personnel. Problematic sections of 

water mains will only worsen if no action is taken. Dead ends create stagnant water zones with the 

potential for water quality issues. Dead ends also pose a supply challenge for scheduled or 

emergency maintenance. Looping is necessary to ensure reliable water supply and quality to all 

customers. Replacement of high-leak water main sections is similarly necessary to maintain water 

supply and quality. Section 3.4 Distribution System - Water Main Alternatives summarizes Feasible 

Alternatives 8-12, which JCWU has identified as critical to eliminating dead ends and frequent 

water main leaks. 

CURRY & ASSOCIATES, INC. 

11401. ra t:N3 AF(L:IIITH ci Chapter 2 - 5 



Jackson County Water UtiliLyinc. 2024 Preliminary Engineering Report 

Table 2.3.1: Service Line Information 

Service Line Material Category Quantity 
Known Lead 0 
Known Lead Connector 0 
Galvanized Requiring 
Replacement (GRR) 0 

Known non-lead 

6,695 
connections 

(5,931 active) 
Unknown 0 
Total Service Lines in 
Distribution System 6,695 

A, CURRY & ASSOCIATES, INC. 

oNsul I iN ENGINEEN5 & ARCHliECTS Chapter 2 - 6 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

CHAPTER 3: EVALUATION OF 

ALTERNATIVES 
3.0 NO ACTION ALTERNATIVE 
For each identified project alternative, the choice to take "No Action" remains an alternative. The "No 
Action" alternative would allow the water system component that has been identified as a "current 
need" to continue operation without improvement or replacement. 

The "No Action" alternative selection does not have immediate environmental impacts caused by new 
construction, nor does it have an initial capital cost. Long-term operation, maintenance, and repair 
costs are typically significant as infrastructure in poor condition requires much more costly 
maintenance and repair work to try and keep the component in service, particularly under 
emergency conditions. 

A water utility is obligated to maintain its waterworks in a manner that protects public health and 
provides reliable service to customers. Taking no action on known problems puts customers at risk 
for interruption of service, boil water orders, and negative impacts on water quality. Failure to 
address known problems allows those problems to worsen and when failure occurs in the water 
system, it becomes an emergency. The expense of emergency repair projects is much greater than 
planned repair or replacement. 

"No Action" is not a viable alternative for JCWU. Action must be taken in order to maintain the 
integrity of the water utility and provide improved reliability, service, and water quality to 
customers. 

3.1 WATER SUPPLY AND TREATMENT ALTERNATIVES 

This section evaluates feasible options for addressing the water system needs, primarily supply and 

treatment, as well as distribution, identified in Chapter 2: Utility Needs. PFAS removal technologies 

are developing, and there are pros and cons to the alternatives available. The following general 

information was considered in the development of treatment alternatives. Table 3.1.1 provides an 

overall comparison of three treatment technologies for PFAS removal in drinking water. 

„dib_ CURRY .&. ASSOCIATES, INC. 
C.C:NSIA Chapter 3 - 1 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

Table 3.1.1: Comparison of Treatment Technologies 

DESCRIPTION 
Granular activated 

carbon (GAC) 
filtration 

Anion Exchange (IX) 
Closed Circuit Reverse 

Osmosis (CCRO) 

Capital Cost Lower than IX Higher than GAC Highest 

Operating Costs 
Lower than IX Higher than GAC CCRO<RO due to 

retaining much less feed 
water 

Pretreatment 
Fe & Mn removal 

required upstream of 
GAC/IX/CCRO. 

Fe & Mn removal required 
upstream of 

GAC/IX/CCRO. 

Fe & Mn removal 
required upstream of 

GAC/IX/CCRO. 

EBCT/ Other Design 
Basis 

10-20 minutes 2-5 minutes N/A 
RO membranes are sized 
based on design hourly 
or daily rate of water 
volume production. 

Footprint 
Larger than IX due to 

higher EBCT 
Smaller than GAC due to 

shorter EBCT 
Low 

Redundancy 
Requirements for 

Peak Design Flow of 
4.0 MGD 

4 (3+1) GAC Vessels. 
GAC, IX, and ERI each 
require 2+ treatment 
vessels in series with 

lead/lag for 
maintenance (Ten 
State Standards) 

4 (3+1) IX Vessels. 
GAC, IX, and ERI each 
require 2+ treatment 
vessels in series with 

lead/lag for maintenance 
(Ten State Standards) 

4 (3+1) CCRO Skids 

Removal of Long 
Chain or Short 
Chain PFAS? 

Carbon-based 
adsorption favors long- 

chain, hydrophobic 
PFAS over short-chain, 

hydrophilic PFAS. 

-Long Chain (Highly 
effective at removing 
PFOS and moderately 
effective at removing 

PFOA) 
-Short Chain (Water 

quality analysis required. 
IX may preferentially 
remove common ions 
rather than intended 
short-chain PFAS.) 

-Long Chain and Short 
Chain 

-Also removes hardness 

Waste 

Once the adsorptive 
capacity of the GAC has 

been exhausted, the 
carbon needs to be 

replaced. 

IX requires disposal and 
replacement of resins, 

which may require 
additional permits. 

CCRO generates 
concentrated waste at a 
flow equal to 4-10% of 
feed water flow. GAC 

treatment proposed for 
CCRO concentrate only. 

JCWU's current water treatment plant operations include significant chemical costs. In 2022 and 
2023 the chemical costs ranged from $351,000 - $360,000. Power costs for the utility were 
approximately $230,000 in 2023. Proposed PFAS removal technologies have significant chemical 
and electrical costs that must be considered. 

./.4. CURRY & ASSOCIATES, INC. 

4141., ( Al“ -I '-C1.`1 Chapter 3 - 2 



Jackson County Water Utility, Inc. 2024 Preliminary Engineerina Report 

Closed Circuit Reverse Osmosis (CCRO) 

Closed Circuit Reverse Osmosis (CCRO) has been identified as a very effective solution for removing 
PFAS, while also removing hardness (softening). Unlike standard reverse osmosis (RO) processes, 
which retain up to 20-25% of feed water as waste, CCRO generates a reject waste volume equal to 
approximately 4-10% of the feed water. A CCRO system would be quickly fouled by high 
concentrations of iron and manganese and, thus, iron and manganese must be removed prior to CCRO 
treatment. The CCRO requires a relatively consistent flow rate and quality. Accordingly, 
pretreatment is required. For this alternative, Ultrafiltration (UF) or conventional aeration, detention 
and filtration could be installed as an upstream treatment process to remove oxidized iron and 
manganese. 

While a CCRO system will generate much less reject water than a traditional RO system, it is 
important to note that the CCRO waste stream will be a highly concentrated source of PFAS that must 
be managed. With emerging regulations for PFAS, future regulations are expected on PFAS for NPDES 
permitting. The reject water would likely require treatment prior to discharge to a receiving stream. 
The local wastewater utility would not allow the flow to be discharged into the sanitary sewer 
system. 

A Granular Activated Carbon (GAC) system could be installed downstream of the CCRO system, for 
the purpose of adsorbing PFAS from the waste stream onto carbon granules sourced from coal. Coal-
based GAC is ideal for PFAS adsorption due to having more cracks and crevices than other forms of 
GAC. The GAC system will be designed to accommodate approximately 10% of the estimated feed 
flow to the CCRO system, based on the CCRO manufacturer's estimate of RO reject water volume. 

CCRO has many attributes that make this technology ideal for JCWU, with both long and short chain 
PFAS removal effectiveness, and hardness removal. CCRO would remove close to 100% of long and 
short chain PFAS, while both GAC and IX would allow a small percentage of PFAS to pass through. 
CCRO will also remove all hardness, which is a process that JCWU currently performs with catalytic 
reactors. Post-treatment mineral addition in the form of calcium carbonate is required after the 
CCRO system. 

All three referenced PFAS removal technologies -GAC, IX, and RO or CCRO- do require upstream 
removal of iron and manganese, which can foul GAC or IX filters or RO membranes. JCWU could 
accomplish this pre-treatment step with conventional aeration, detention, and filtration OR install 
ultrafiltration (UF) upstream of the selected PFAS removal system. Both of these options are 
examined in Alternatives 1A and 1B. The existing catalytic reactors remove hardness as well as iron 
and manganese, while a UF and conventional filtration system would only remove iron and 
manganese. Implementation of CCRO would eliminate the need for softening currently performed 
by the catalytic reactors. 

Relative to IX, GAC filtration generally has a lower capital cost, but requires a larger footprint for 
equipment due to a higher required empty bed contact time (EBCT). IX is often considered ideal for 
well water with few contaminants and low TDS and TOC, as its faster kinetics (relative to GAC) results 
in smaller equipment, less piping, and lower costs for media disposal. 

CURRY & ASSOCIATES, INC. 

"AV F14, Tirm. Chapter 3 - 3 



Jackson County Water Utility, Inc. 2024. Preliminary Engineering Report 

ALTERNATIVE 1A: WATER TREATMENT PLANT TO PROVIDE PFAS REMOVAL —

CONVENTIONAL FILTRATION + CCRO 
A. Description 

This alternative includes CCRO for PFAS removal. Pre-treatment removal of Iron and 
Manganese would be accomplished with conventional aeration, detention, and filtration. The 
proposed project would be constructed on the same site as the existing water treatment 
facility. This would be a new treatment plant and would not utilize the existing water 
treatment plant facility. 

B. Design Criteria 
Design criteria is to remove iron, manganese, hardness, and PFAS. See preliminary design 
criteria for Alternative 1A and Preliminary Schematic for Conventional Filtration with 
Reverse Osmosis in Appendix B. 

The proposed design flow for the new plant is recommended to be 3.0 MGD average design 
4.0 MGD peak design. The design is recommended to be planned for expandability to 
facilitate future upgrades. 

Table 3.1.2: Alternate lA Water Treatment Design Requirements 

Constituent Raw Water Finished Water 

Iron (ppm) 4 <0.1 

Manganese (ppm) 1 <0.05 

Hardness (ppm) 450 <100 

PFAS (ppt) ** 

Pending final Regulatory 
Determination 4.0 ppt PFOA, 4.0 

ppt PFOS, 10 ppt 
GenX/PFNA/PFBS1

The minimum PFAS removal requirements are based on those PFAS contaminants - PFOA 

and PFOS - that have exceeded the latest EPA HALs and IDEM ALs. Based on samples collected 

in June 2023 and September 2023, respectively, PFOA concentrations will need to be reduced 

from 2.5-50.5 ppt down to the interim EPA MCL of 4.0 ppt2 HAL of 0,004 ppt. PFOS 

concentrations will need to be reduced from 3.3-61.1 ppt down to the interim EPA MCL of 4.0 

ppt HAL-9.f 0,02 ppt. Several other PFAS contaminants detected in June 2023 and September 

2023, including short chain PFAS, did not exceed applicable proposed EPA HALs or IDEM ALs. 

The short-chain PFAS contaminants, most of which were developed in the early 2000s as 

substitutes for older long-chain forms of PFAS, respond less effectively to common PFAS 

removal technologies. Short-chain PFAS contaminants are hydrophilic, highly soluble, and 

have much lower sorption efficiency than do long chain PFAS, making granular activated 

carbon (GAC) less effective even when the treatment train has not been designed to remove 

I Revised July 2024; EPA MCLs established April 10, 2024. 
2 Revised July 2024; MCLs revised. 

,A CURRY & ASSOCIATES, INC. 

:::,-..NsUitENatt4GINEER5m. Chapter 3 - 4 



Jackson County Water Utility, Inc. 2024 PreliminaryEngineering Report 

short chain PFAS. Since short chain PFAS do not adsorb well, their presence increases the cost 

of maintaining a GAC system. 

C. 1\/ p 
The existing water treatment plant (WTP) is shown in figures and photos in Appendix B. The 

new water treatment plant will be constructed on the existing JCWU property/WTP site. 

D. Environmental Impacts 
The proposed improvements will be completed at property previously disturbed for existing 

utilities and facilities construction. No wetlands or historic resources will be impacted. No 

negative impacts are expected. The existing water treatment facility is located within the 1% 

Flood Hazard Area. All recent buildings are constructed with a finished floor elevation at 

least three (3) feet above the 100-year flood elevation. The proposed new facilities will be 

constructed above the flood hazard elevation. 

E. Land Requirements 
The Utility owns the property. All improvements shall be located on the existing JCWU 

property. 

F. Potential Construction Problems 
There will be critical coordination efforts required during construction to maintain the 
ongoing water treatment operations while constructing the new plant. 

G. Sustainability Consideration 
a. Water and Energy Efficiency 

A major drawback of the CCRO treatment process is the significant reject waste 

stream generated. There is approximately 10% reject from the CCRO process. Based 

on the 3.0 MGD design flow. The CCRO reject water to waste would be approximately 

330,000 gpd, with highly concentrated PFAS levels. While there are no limits 

currently for PFAS in NPDES permitting, it is likely to be implemented in the future. 

To discharge CCRO reject water to a receiving stream, removal of PFAS will likely be 

required. Granular Activated Carbon is proposed to treat CCRO reject water so it can 

be discharged to the White River. A NPDES permit would be required. 

CCRO is an energy intensive technology as continuous pumping is required to 

maintain pressure through CCRO membranes. 

b. Green infrastructure 
The proposed project does not include any green infrastructure. 

H. Cost Estimates 
The preliminary opinion of probable construction cost is included in Appendix B. 

Dupont Water Solutions provided a preliminary design for the OF and CCRO Treatment 
System. See preliminary design information in Appendix B. The following table provides 
estimated chemical costs based on 3.0 MGD average daily water treatment. The tables 

CURRY & ASSOCIATES, INC. 

CONSMUNG ENGINi,E.R5 Chapter 3 - 5 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

below also provide an estimate of power costs for operation of the CCRO Equipment at 3.0 

MGD. 

The preliminary cost of chemicals for CCRO operation is approximately $24,000 plus caustic costs 

which are not yet quantified. The CCRO treatment also required re-mineralization of the finished 

water. Calcium carbonate will need to be added to finished water at approximately 60 ppm, but 

this cost is not yet determined. These chemical costs do not include chlorine and fluoride which are 

part of their normal chemical feed. 

Table 3.1.3: Chemical Costs for CCRO 

CCRO 
Chemical Function Usage 

(lbs/year) 
$/lb $/year 

Antiscalant pre-CCRO to 
maximize recovery % 

Antiscalant 5,990 $2.00 $11,980 

Citric Acid, C6H8O7 CCRO cleaning every 90 days 
with Citric Acid + Caustic 

TBD TBD $12,035 

Caustic, NaOH See above TBD TBD TBD 
Post-CCRO Mineral 

Addition with CaCO3 
Stabilization TBD TBD TBD 

Estimated Chemical Costs for 1 year @ 3.0 MGD Average 
Daily Pumpage (1,095,000x1,000 gal/year) 

$178,765/year 
=$0.16/1,000 gallons 

Table 3.1.4: Energy Costs for CCRO 
Source Approx. kWh/day $/kWh Approx. $/year 

CCRO 
Feed Pumps, 

Circulation Pumps, 
CIP Tank Heater, and 

CIP Pumps 

2,957 $0.1333 $143,856 

Estimated Energy Costs for 1 year @ 3.0 MGD 
Average Daily Pumpage (1,095,000x1,000 

gal/year 

$143,856/year 
$0.13 per 1,000 

gallons 

Table 3.1.5: CCRO Re ect Waste Volume 
Source GPD Gallons Year Waste Management 

CCRO 
Concentrate (Waste) 
Flow, 4-10% of Feed 

Flow 

330,000 GPD (230 
GPM) 

120,450,000 GAC System to Treat 
CCRO Concentrate 

NPDES Permit 
Required 

ALTERNATIVE 1B: PROPOSED WATER TREATMENT PLANT TO PROVIDE PFAS REMOVAL —

ULTRA FILTRATION 4- CCRO 

A. Description 
This alternative includes CCRO for PFAS removal. Pre-treatment removal of Iron and 
Manganese would be accomplished with Ultra Filtration. The proposed project would be 

Ar, CURRY & ASSOCIATES, INC. 
ENG1NE-tR.,.i x AI); CTS Chapter 3 - 6 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

constructed on the same site as the existing water treatment facility. This would be a new 
treatment plant and would not utilize the existing water treatment plant facility. 

B. Design Criteria 
Design criteria is to remove iron, manganese, hardness and PFAS. See preliminary design 

criteria for Alternative 1B and Preliminary Schematic for Ultra Filtration with Reverse 

Osmosis in Appendix B. 

The proposed design flow for the new plant is recommended to be 3.0 MGD average design 

4.0 MGD peak design. The design is recommended to be planned for expandability to 

facilitate future upgrades. The design requirements for this alternative are the same as for 

1A, see Table 3.1.2. 

A major drawback of the UF-CCRO treatment process is the significant rejection of waste 

streams generated. There is approximately 10% reject water from the Ultra Filtration, then 

an additional 10% reject from the CCRO process. Based on the 3.0 MGD design flow, the UF 

waste volume would be 320,000 gpd. The UF water could be recycled for treatment but 

would require a large storage tank. The design preference is to discharge the UF reject water 

to the White River with an NPDES permit. 

A UF pre-treatment system would ensure consistently high-quality feed water to the CCRO 

system, which could reduce scaling, increase the recovery percentage, and extend membrane 

life of a CCRO system. The recovery rate of the CCRO system is determined by the scaling 

characteristics of the pretreated feed water. 

The CCRO reject water to waste would be approximately 330,000 gpd, with highly 

concentrated PFAS levels. While there are no limits currently for PFAS in NPDES permitting, 

it is likely to be implemented in the future. In order to discharge CCRO reject water, removal 

of PFAS will likely be required. 

Table 3.1.6 provides a summary of the water balance through treatment. 3.65 MG Raw Water 

is required to produce 3.0 MG of finished water. 

Table 3.1.6: Preliminary Water Balance for Ultra Filtration and CCRO 
Raw Water 
from Wells UF Waste 

UF Permeate to 
CCRO CCRO Reject Finished Water 

(gpd) (gpd) (gpd) (gpd) (gpd) 

2,420,000 220,000 2,200,000 220,000 2,000,000 

3,650,000 320,000 3,330,000 330,000 3,000,000 

4,830,000 390,000 4,440,000 440,000 4,000,000 

This table demonstrates the significant waste streams from these treatment processes. At 

3.0 MGD production, there is 650,000 gpd of reject water. The total reject water is 

At, CURRY & ASSOCIATES, INC. 

:•;:T H T Er,Tt; Chapter 3 - 7 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

approximately 20% of the raw water pumpage. Wells will have to produce 20% more water 

than will be finished and discharged to the system. 

This alternative will provide the same PFAS removal as described for Alternative 1A with 

CCRO Treatment. GAC is recommended for CCRO reject water with this alternative as well. 

C. Map 
The existing water treatment plant (WTP) is shown in figures and photos in Appendix B. The 

new water treatment plant will be constructed on the existing JCWU property/WTP site. 

D. Environmental Impacts. 
The proposed improvements will be completed at property previously disturbed for existing 

utilities and facilities construction. No wetlands or historic resources will be impacted. No 

negative impacts are expected. The existing water treatment facility is located within the 1% 

Flood Hazard Area. All recent buildings are constructed with a finished floor elevation at 

least three (3) feet above the 100-year flood elevation. The proposed new facilities will be 

constructed above the flood hazard elevation. 

E. Land Requirements 
The Utility owns the property. All improvements shall be located on the existing JCWU 

property. 

F. Potential Construction Problems 
There will be critical coordination efforts required during construction to maintain the 
ongoing water treatment operations while constructing the new plant. 

G. Sustainability Consideration 
a. Water and Energy Efficiency 

A major drawback of the UV+CCRO treatment process is the significant rejection 

waste stream generated. There is approximately 10% reject from both the UF and 

CCRO processes. Based on the 3.0 MGD design flow: 

• UF reject water = 320,000+ gpd of reject water, which may be able to discharge 

to the White River with a NPDES permit. 

• CCRO reject water = 330,000+ gpd, with highly concentrated PFAS levels. While 

there are no limits currently for PFAS in NPDES permitting, it is likely to be 

implemented in the future. In order to discharge CCRO reject water to a receiving 

stream, removal of PFAS will likely be required. Granular Activated Carbon is 

proposed to treat CCRO reject water so it can be discharged to the White River. A 

NPDES permit would be required. 

CCRO and UF are energy intensive technologies as continuous pumping is required to 

maintain pressure through membranes. 

The proposed project does not have any special efficiency benefits. 

CURRY & ASSOCIATES, INC. 
i !••:r;tr.}Fl.4:: r, Av; Chapter 3 - 8 



lacksan County Water Utility, Inc. 2024 Preliminary Engineering Report 

b. Green infrastructure 
The proposed project does not include any green infrastructure. 

H. Cost Estimates 
The preliminary opinion of probable construction cost is included in Appendix B. 

Dupont Water Solutions provided a preliminary design for the UF and CCRO Treatment System. See 
preliminary design information in Appendix B. The following table provides estimated chemical 
costs based on 3.0 MGD average daily water treatment. Tables below also provide an estimate of 
power costs for operation of the UF and CCRO Equipment at 3.0 MGD. 

The preliminary cost of chemicals is estimated to be approximately $200,000 per year for UF and 
CCRO ONLY. This does not include chlorine, fluoride, and the post re-mineralization chemicals. 

Table 3.1.7: Chemical Costs 

UF 
Chemical Function Usage 

(gallons/year) 
$/gallon $/year 

50% Citric Acid, 
C6H8O7

Citric Acid + Caustic to be used 
every 90 days for cleaning. 

7,976 $17.35 $138,417 

50% Sulfuric Acid 
or "Mineral Acid", 

H2SO4 

50 $38.67 $1,933 

Chlorine (C12) Gas Mineral Acid + Chlorine to be 
used every 30 days for brief 

cleaning due to Mn precipitation. 

2,588 $0.60 $1,553 

Sodium Bisulfite, 
NaHS03

Sodium Bisulfite to dechlorinate 
upstream of the CCRO system. 

3,779 $3.40 $12,847 

CCRO 
Chemical Function Usage 

(lbs/year) 
$/lbs $/year 

Antiscalant pre- 
CCRO to maximize 

recovery % 

Antiscalant 5,990 $2.00 $11,980 

Citric Acid, 
C6H8O7

CCRO cleaning every 90 days 
with Citric Acid + Caustic 

TBD TBD $12,035 

Caustic, NaOH See above TBD TBD TBD 
Post-CCRO 

Mineral Addition 
with CaCO3 

Stabilization TBD TBD TBD 

Estimated Chemical Costs for 1 year @ 3.0 MGD 
Average Daily Pumpage (1,095,000x1,000 gal/year) 

$178,765/year 
=$0.16/1,000 gallons 

A, CURRY & ASSOCIATES, INC. 

Chapter 3 - 9 



Jackson County Water Utility, Inc. 2024 Preliminary Engineering Report 

Table 3.1.8: Ener Costs 
Source Approx. 

kWh/day 
$/kWh Approx. 

$/year _ 
UF 

Feed Pumps 1,704 $0.1333 $82,908 
Compressors 269 $0.1333 $13,089 

CIP Heater 27 $0.1333 $1,314 
CIP Pumps 6 $0.1333 $292 

CCRO 
Feed Pumps, Circulation Pumps, CIP Tank 

Heater, and CIP Pumps 
2,957 $0.1333 $143,856 

Estimated Energy Costs for 1 year @ 3.0 MGD Average Daily 
Pumpage 11,095,000x1,000 gal/year 

$241,459/year 
$0.13 per 1,000 gallons 

Table 3.1.9: UF & CCRO Reject/Waste Volume 
Source GPD Gallons Year Waste Management 

UF Cleaning Events 
Backwash (BW) 354,173 129,273,145 Backwash Lagoon + 

Discharge to River 
with NPDES Permit 

required 
Maintenance Wash 

(MW) 
32,904 12,009,960 Backwash Lagoon + 

Discharge to River 
with NPDES Permit 

required 
Clean-in-place (CIP) 1,462 533,630 Backwash Lagoon + 

Discharge to River 
with NPDES Permit 

required 
CCRO 

Concentrate (Waste) 
Flow, 4-10% of Feed 

Flow 

330,000 GPD (230 
GPM) 

120,450,000 GAC System to Treat 
CCRO Concentrate 
Discharge to River 
with NPDES Permit 

ALTERNATIVE 2: EXPAND CLEARWELL 
A. Description 

This alternative includes expansion of the existing 750,000-gallon clearwell (installed by Mid 

Atlantic Storage Systems in 2009) from 750,000 gallons to 1,000,000 gallons. This would 

provide JCWU more flexibility in operation of proposed new water treatment plant 

equipment. The extra storage provides flexibility to optimize run times of equipment. 

B. Design Criteria. 
The existing 62' diameter x 34' high 750,000-gallon clearwell with 598.0 high water level 

(HWL) does not provide sufficient storage. The tank was originally designed for future 

expansion to 1 MG. The proposed project expansion would consist of adding three rings of 

„ ditx. CURRY & ASSOCIATES, INC. 

ENCWIELli!, 6 ,t.14CHI ,a, 1.5 Chapter 3 - 10 



jackson County Water Utility, Inc. 2024 Preliminary Eng.ineering Report 

panels to increase the tank height to 47' and HWL of 611.0, with volume of 1,050,000 gallons. 

The 16" aluminum overflow to the base of the tank and the access ladder would also be 

extended. A new sidewall panel and manway assembly would be installed. The existing 16" 

ductile iron riser pipe would remain as is. Installation of a mixer in this tank is included in 

this alternative. Mixing will improve disinfection and prevent thermal stratification in the 

tank. 

C. agp. 
The location of the existing clearwell is shown in figures in Appendix B. 

D. Environmental Impacts 
See Figures 5.1.1-5.1.4 in Appendix B. The proposed improvements will be to the existing 

tank. No wetlands or historic resources will be impacted. No negative impacts are expected. 

The tank will be modified on the existing foundation, which is at a height above the 100-year 

flood elevation. No fill is required or impact to the 1% Flood Hazard Area. 

E. Land Requirements 
The Utility owns the property as well as the existing clearwell. No additional footprint would 

be required to modify the height of the clearwell. 

F. Potential Construction Problems 
Temporary traffic control may be necessary. 

G. Sustainability Consideration 
a. Water and Energy Efficiency 

The proposed project does not have any special efficiency benefits. 

b. Green infrastructure 
The proposed project does not include any green infrastructure. 

H. Cost Estimates 
The preliminary opinion of probable construction cost is included in Appendix B. 

ALTERNATIVE 3 REVISED: 6 NEW WATER SUPPLY WELLS3
A. Description 

The existing well field, located adjacent to the water treatment plant building, is bordered by 

the East Fork of White River to the west and north. The proposed project would add six (6) 

additional wells on the property owned by the Utility. A hydrogeological study is currently 

underway to test proposed well locations thought to be located outside of the existing plume 

of PFAS contamination. Due to funding constraints, the construction of new wells is proposed 